
-90- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Upper Frame

SECTION 9: PARTS
We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.

1

2

3

4
5

6
7

89

10
11

12
13

15

16

17

18

90
19

20

21

22
23

24
25

24

26

27 28

34

35
36

37

38

39

40

41
42
43

44

45
46

4748

48

48

49

50

51 48

5253

55
56

54

60
59

65
66

57
58

88

89

87

8485
86

80
79

78

83

82

81

71 70

69
70 71

68

2-22-1 2-3

2-4 2-5

92

91

93

94

98

100

97

95

96

99

100



Model G0968 (Mfd. Since 08/23) -91-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Upper Frame Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P09680001 UPPER FRAME 46 P09680046 STUD-DE M12-1.75 X 20, 195
2 P09680002 MOTOR 15HP 220V 3PH 47 P09680047 HEX NUT M12-1.75
2-1 P09680002-1 MOTOR FAN COVER 48 P09680048 FLAT WASHER 12MM
2-2 P09680002-2 MOTOR FAN 49 P09680049 STUD-DE M12-1.75 X 20, 250
2-3 P09680002-3 JUNCTION BOX 50 P09680050 V-BELT GUARD
2-4 P09680002-4 BALL BEARING 6307ZZ (REAR) 51 P09680051 ACORN NUT M12-1.75
2-5 P09680002-5 BALL BEARING 6309ZZ (FRONT) 52 P09680052 DUST HOOD
3 P09680003 HEX BOLT M10-1.5 X 35 53 P09680053 FLANGE BOLT M8-1.25 X 16
4 P09680004 FLAT WASHER 10MM 54 P09680054 ACCESS PLATE
5 P09680005 FLANGE NUT M10-1.5 55 P09680055 LOCK WASHER 6MM
6 P09680006 HEX NUT M10-1.5 56 P09680056 PHLP HD SCR M6-1 X 12
7 P09680007 HEX BOLT M10-1.5 X 50 57 P09680057 HEX NUT M10-1.5
8 P09680008 BUSHING 42ID X 55OD X 40L 58 P09680058 HEX BOLT M10-1.5 X 70
9 P09680009 MOTOR PULLEY 59 P09680059 SET SCREW M6-1 X 20
10 P09680010 SPACER 15ID X 50OD X 8L 60 P09680060 HEX NUT M6-1
11 P09680011 LOCK WASHER 16MM 65 P09680065 HEX NUT M10-1.5
12 P09680012 HEX BOLT M16-2 X 35 66 P09680066 HEX BOLT M10-1.5 X 65
13 P09680013 FLAT WASHER 12MM 68 P09680068 SLIDE GUARD (L)
15 P09680015 FLAT WASHER 12MM 69 P09680069 SLIDE GUARD (R)
16 P09680016 CAP SCREW M12-1.75 X 45 70 P09680070 LOCK WASHER 6MM
17 P09680017 KEY 8 X 10 X 45 71 P09680071 CAP SCREW M6-1 X 16
18 P09680018 SPROCKET 15T 78 P09680078 FRONT GUARD COVER
19 P09680019 SET SCREW M8-1.25 X 16 79 P09680079 LOCK WASHER 6MM
20 P09680020 CHAIN R60 X 81L 80 P09680080 CAP SCREW M6-1 X 16
21 P09680021 CHAIN LINK 81 P09680081 BACK GUARD COVER
22 P09680022 HEX NUT M20-2.5 82 P09680082 LOCK WASHER 6MM
23 P09680023 STUD-UDE M20-2.5 X 46, M12-1.75 X 16, 107 83 P09680083 CAP SCREW M6-1 X 16
24 P09680024 SPACER 12ID X 38OD X 8L 84 P09680084 GUARD 
25 P09680025 BRACKET 85 P09680085 LOCK WASHER 6MM
26 P09680026 HEX NUT M12-1.75 86 P09680086 PHLP HD SCR M6-1 X 12
27 P09680027 SPROCKET 10T 87 P09680087 CHAIN GUARD 
28 P09680028 BALL BEARING 6002-2RS 88 P09680088 LOCK WASHER 6MM
34 P09680034 SHAFT 89 P09680089 CAP SCREW M6-1 X 16
35 P09680035 OUTFEED ROLLER 90 P09680090 SET SCREW M8-1.25 X 10
36 P09680036 BALL BEARING 6002-2RS 91 P09680091 LIMIT SWITCH TZ-7312
37 P09680037 EXT RETAINING RING 17MM 92 P09680092 PHLP HD SCR M4-.7 X 30
38 P09680038 ADJUSTMENT BRACKET 93 P09680093 OIL INJECTOR BRACKET
39 P09680039 CAP SCREW M8-1.25 X 16 94 P09680094 OIL INJECTOR
40 P09680040 COMPRESSION SPRING 1.4 X 16 X 48 95 P09680095 LOCK WASHER 6MM
41 P09680041 ADJUSTMENT BLOCK 96 P09680096 CAP SCREW M6-1 X 20
42 P09680042 SET SCREW M10-1.5 X 30 97 P09680097 CAP SCREW M6-1 X 16
43 P09680043 HEX NUT M10-1.5 98 P09680098 T-CONNECTOR
44 P09680044 BUTTON HD CAP SCR M6-1 X 25 99 P09680099 CAP SCREW M5-.8 X 16
45 P09680045 LOCK WASHER 12MM 100 P09680100 PROPORTION CONNECTOR



-92- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

103
104

101

102

108

109

106

107111
112

110
105

102-2102-1 102-3

102-4 102-5

113

108X
(460 Conversion)

114

115

Variable Speed Infeed Unit

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 P09680101 GEAR REDUCER LIMING HB-207 107 P09680107 PHLP HD SCR M6-1 X 12
102 P09680102 MOTOR 2HP 220V 3PH 108 P09680108 INVERTER HITACHI NES1-022LB
102-1 P09680102-1 MOTOR FAN COVER 108X P09680108X INVERTER HITACHI NES1-015HB
102-2 P09680102-2 MOTOR FAN 109 P09680109 PHLP HD SCR M4-.7 X 12
102-3 P09680102-3 JUNCTION BOX 110 P09680110 INVERTER MOUNTING PLATE
102-4 P09680102-4 BALL BEARING 6304ZZ (REAR) 111 P09680111 LOCK WASHER 5MM
102-5 P09680102-5 BALL BEARING 6305ZZ (FRONT) 112 P09680112 PHLP HD SCR M5-.8 X 8
103 P09680103 LOCK WASHER 12MM 113 P09680113 RPM DISPLAY
104 P09680104 HEX BOLT M12-1.75 X 40 114 P09680114 POTENTIOMETER KNOB
105 P09680105 INVERTER HOUSING 115 P09680115 POTENTIOMETER RV24. YN20S
106 P09680106 LOCK WASHER 6MM



Model G0968 (Mfd. Since 08/23) -93-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

206
207

209

210

207

206

209

214
216

217

218219220
221

222

223

224

225

226

227
228

229
230

231

235

236

237

238

239

240

241

253

254

242
243

244

245

246

247
248

249

244

252

211

252
210

213

212

250

234

233
232

251

258

259

208

256

205

255

204

215

Upper Cutterhead



-94- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Upper Cutterhead Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
204 P09680204 SPIRAL CUTTERHEAD 16" 232 P09680232 LOCK WASHER 10MM
205 P09680205 INSERT CLAMP 233 P09680233 HEX NUT M10-1.5
206 P09680206 PRESSURE PLATE BRACKET 234 P09680234 HEX BOLT M10-1.5 X 120
207 P09680207 OUTFEED PRESSURE PLATE 235 P09680235 CHIP BREAKER  COVER
208 P09680208 OIL CUP M5-.8 236 P09680236 LOCK WASHER 6MM
209 P09680209 BEARING HOUSING 237 P09680237 PHLP HD SCR M6-1 X 12
210 P09680210 BALL BEARING 6307Z 238 P09680238 CAP SCREW M10-1.5 X 45
211 P09680211 BEARING CAP 239 P09680239 PRESSURE BAR
212 P09680212 CAP SCREW M6-1 X 20 240 P09680240 LOCK WASHER 8MM
213 P09680213 GREASE FITTING M6-1 X 6, STRAIGHT 241 P09680241 CAP SCREW M8-1.25 X 35
214 P09680214 BEARING COVER 242 P09680242 LOCK WASHER 10MM
215 P09680215 KEY 8 X 8 X 40 243 P09680243 HEX NUT M10-1.5
216 P09680216 FLANGED BUSHING 244 P09680244 BUSHING
217 P09680217 CUTTERHEAD PULLEY 245 P09680245 COMPRESSION SPRING 2 X 22 X 60
218 P09680218 V-BELT A71 246 P09680246 HEX BOLT M10-1.5 X 120
219 P09680219 SPACER 247 P09680247 LOCK WASHER 12MM
220 P09680220 LOCK WASHER 10MM 248 P09680248 HEX NUT M12-1.75
221 P09680221 CAP SCREW M10-1.5 X 35 249 P09680249 HEX BOLT M12-1.75 X 70
222 P09680222 LOCK WASHER 12MM 250 P09680250 TORSION SPRING (RIGHT)
223 P09680223 SHLDER SCR M12-1.75 X 230, 11 X 190 251 P09680251 TORSION SPRING (LEFT)
224 P09680224 CHIP BREAKER BRACKET 252 P09680252 SEAL 35 X 65.5 X 1
225 P09680225 CHIP BREAKER SHAFT 253 P09680253 PRESSURE PLATE
226 P09680226 CHIP BREAKER 254 P09680254 FLAT HD CAP SCR M6-1 X 20
227 P09680227 COMPRESSION SPRING 2 X 22 X 60 255 P09680255 INSERT INDEXABLE CARBIDE 12 X 30 X 1.5
228 P09680228 OIL CUP M5-.8 256 P09680256 CLAMP SCREW M10-1.5 X 10, 24 (LH/RH)
229 P09680229 LOCK WASHER 10MM 258 P09680258 HEX NUT M10-1.5
230 P09680230 HEX NUT M10-1.5 259 P09680259 HEX BOLT M10-1.5 X 50
231 P09680231 HEX BOLT M10-1.5 X 65



Model G0968 (Mfd. Since 08/23) -95-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

301

302
303 356

305
306

307

308
357

310

305
306

307

303
304

319

304

302

319

304

309

314
315 317

318

320

321

322

323

324

329
331 332

333

334
335

336

337
338

339

340

331

342
343

326

325

327
354

328

355

316

330

329
359

358

Pressure Roller

REF PART # DESCRIPTION REF PART # DESCRIPTION
301 P09680301 OUTFEED ROLLER 327 P09680327 HEX NUT M12-1.75
302 P09680302 KEY 8 X 8 X 35 328 P09680328 HEX NUT M12-1.75
303 P09680303 BEARING HOUSING 329 P09680329 HEX NUT M12-1.75
304 P09680304 BALL BEARING 6206-2RS 330 P09680330 LOCK WASHER 12MM
305 P09680305 EXT RETAINING RING 30MM 331 P09680331 FLAT WASHER 12MM
306 P09680306 BEARING COVER 332 P09680332 IDLER BRACKET
307 P09680307 CAP SCREW M6-1 X 16 333 P09680333 STUD-DE W/EXT HEX NUT M12-1.75 X 81
308 P09680308 BUSHING 35ID X 49OD X 47L 334 P09680334 SPROCKET 12T
309 P09680309 BEARING COVER 335 P09680335 BALL BEARING 6002-2RS
310 P09680310 SPROCKET 20T/20T 336 P09680336 HEX NUT M6-1
314 P09680314 SPLINED SHAFT 337 P09680337 CAP SCREW M6-1 X 25
315 P09680315 GEAR 81/40T 338 P09680338 EXTENSION SPRING 2 X 18 X 115
316 P09680316 RUBBER ROD 339 P09680339 CAP SCREW M6-1 X 30
317 P09680317 RETAINING NUT (RIGHT) 340 P09680340 HEX NUT M6-1
318 P09680318 RETAINING NUT (LEFT) 342 P09680342 ROLLER CHAIN R50 X 53L
319 P09680319 BEARING HOUSING 343 P09680343 ROLLER CHAIN LINK
320 P09680320 BUSHING 30IDX 40OD X 50L 354 P09680354 LOCK WASHER 12MM
321 P09680321 SPROCKET  20T 355 P09680355 BRACKET
322 P09680322 ADJUSTMENT NUT M12-1.75 356 P09680356 BALL BEARING 6007-2RS
323 P09680323 STUD-DE M12-1.75 X 100, 330 357 P09680357 BEARING COVER
324 P09680324 COMPRESSION SPRING 5 X 28 X 128 358 P09680358 LOCK NUT M35-1.5
325 P09680325 HEX NUT 1-14 359 P09680359 LOCK NUT M30-1.5
326 P09680326 PRESSURE ADJUSTMENT BOLT



-96- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

401

402
403

404

405
406

407
408

409
410

411

412

413
414

415

416

417418

419

420
421

422

423

425

426

429

430

431

432

433

434
435

436
437

438
439

440
441

443
442

444 445

446
447

448

449

450

451

455

456

457

458

458

460 462 463

464

465

467466

465
459

406

404

401
452

453

454

456

424

461

406

479

479

428
427

480

461

458

Conveyor



Model G0968 (Mfd. Since 08/23) -97-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Conveyor Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
401 P09680401 FLANGE BEARING UCF207 436 P09680436 TENSION ADJUSTMENT NUT M8-1.25
402 P09680402 LOCK WASHER 12MM 437 P09680437 TENSION ADJ SCREW M8-1.25 X 30, 75L
403 P09680403 CAP SCREW M12-1.75 X 30 438 P09680438 HEX NUT M8-1.25
404 P09680404 SPROCKET 12T 439 P09680439 TENSION ADJUSTMENT NUT M8-1.25
405 P09680405 SPROCKET SHAFT 440 P09680440 CHAIN LINK
406 P09680406 KEY 10 X 10 X 40 441 P09680441 CHAIN R50 X 76L
407 P09680407 HEX NUT M10-1.5 442 P09680442 CAP SCREW M8-1.25 X 30
408 P09680408 CAP SCREW M10-1.5 X 30 443 P09680443 FEED TRACK BRACKET PLATE
409 P09680409 HEX NUT M10-1.5 444 P09680444 HEX BOLT M8-1.25 X 20
410 P09680410 SET SCREW M10-1.5 X 25 445 P09680445 HEX BOLT M10-1.5 X 65
411 P09680411 EXT. RETAINING RING 35MM 446 P09680446 FEED ROLLER FINGER HOLDER
412 P09680412 TORQUE LIMITER 447 P09680447 SPACER
413 P09680413 BUSHING 10ID X 50OD X 8L 448 P09680448 FEED ROLLER FINGER
414 P09680414 LOCK WASHER 10MM 449 P09680449 COMPRESSION SPRING 1.4 X 16 X 48
415 P09680415 CAP SCREW M10-1.5 X 35 450 P09680450 HEX BOLT M8-1.25 X 65
416 P09680416 ADJUSTMENT BRACKET 451 P09680451 SPACER
417 P09680417 LOCK WASHER 12MM 452 P09680452 FEED ROLLER FINGER HOLDER
418 P09680418 HEX NUT M12-1.75 453 P09680453 LOCK NUT M10-1.5
419 P09680419 ADJUSTMENT LEVER M12-1.75 454 P09680454 LOCK NUT M8-1.25
420 P09680420 HEX NUT M12-1.75 455 P09680455 SPROCKET SHAFT
421 P09680421 KNOB M12-1.75, D34, TAPER 456 P09680456 FEED ROLLER CHAIN
422 P09680422 SPACER 12ID X 38OD X 8L 457 P09680457 MOUNTED BALL BEARING
423 P09680423 ADJUSTABLE HANDLE M12-1.75 X 70 458 P09680458 MOUNTED BALL BEARING GUIDE
424 P09680424 SPACER 38 X 12 X 10 459 P09680459 CAP SCREW M8-1.25 X 35
425 P09680425 SET SCREW M8-1.25 X 16 460 P09680460 SQUARE NUT M20-2.5 W/4MM HOLE
426 P09680426 FEED TRACK UPPER BRACKET 461 P09680461 ROLL PIN 4 X 30
427 P09680427 LOCK WASHER 10MM 462 P09680462 STUD-FT M20-2.5 X 185
428 P09680428 CAP SCREW M10-1.5 X 55 463 P09680463 BRACKET
429 P09680429 FEED TRACK GUIDE CHUTE 464 P09680464 CAP SCREW M10-1.5 X 50
430 P09680430 SHOULDER SCREW M12-1.5 X 6, 23 X 8 465 P09680465 RUBBER BUSHING
431 P09680431 BRACKET 466 P09680466 COMPRESSION SPRING 7 X 47 X 80
432 P09680432 CAMSHAFT 467 P09680467 HEX NUT M20-2.5
433 P09680433 CAMSHAFT 479 P09680479 SPROCKET 12T
434 P09680434 SPROCKET 15T 480 P09680480 SPACER
435 P09680435 SET SCREW M8-1.25 X 16



-98- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

501

502

503

504

505

506

507

508

509

510

511

512

513

505

Torque Limiter

REF PART # DESCRIPTION REF PART # DESCRIPTION
501 P09680501 TORQUE LIMITER 508 P09680508 DISK SPRING
502 P09680502 SPROCKET 37T 509 P09680509 PRESSURE ADJUSTMENT PLATE
503 P09680503 SPROCKET 37T 510 P09680510 ADJUSTMENT NUT
504 P09680504 FLANGE BUSHING 511 P09680511 SET SCREW M8-1.25 X 16
505 P09680505 LINING 512 P09680512 CAP SCREW M10-1.5 X 25
506 P09680506 BUSHING 513 P09680513 O-RING 171 X 3.5
507 P09680507 FRICTION PLATE



Model G0968 (Mfd. Since 08/23) -99-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

601

602

603

604
605

604

606

607

608

609
610

614
615

616 624

625
626

628

629

630

625

619

621

622
620

616

613
611

643

642 621 622

623

644

647

653

654

648

649

650

651

652

Infeed Table

REF PART # DESCRIPTION REF PART # DESCRIPTION
601 P09680601 TABLE ELEVATION BASE 623 P09680623 ELEVATION ADJ NUT M25-4
602 P09680602 INFEED TABLE 624 P09680624 ELEVATION ADJ SCREW
603 P09680603 TAPERED GIB 625 P09680625 THRUST BEARING 2904
604 P09680604 HEX NUT M10-1.5 626 P09680626 BEARING HOUSING
605 P09680605 HEX BOLT M10-1.5 X 90 628 P09680628 CAP SCREW M10-1.5 X 35
606 P09680606 OUTLET PLATE 629 P09680629 HANDWHEEL TYPE-3 229D X 18B
607 P09680607 LOCK WASHER 10MM 630 P09680630 SET SCREW M10-1.5 X 25
608 P09680608 CAP SCREW M10-1.5 X 30 642 P09680642 BUSHING 34ID X 42OD X 41L
609 P09680609 FENCE 643 P09680643 BUSHING 34ID X 42OD X 90L
610 P09680610 BUTTON HD CAP SCR M8-1.25 X 20 644 P09680644 SPACER 20ID X 35OD X 10L
611 P09680611 ROLLER BRACKET 647 P09680647 ADJUSTABLE HANDLE M8-1.25 X 50
613 P09680613 CAP SCREW M12-1.75 X 35 648 P09680648 OIL INJECTOR MOUNTING PLATE
614 P09680614 INFEED TABLE ROLLER 649 P09680649 LOCK WASHER 6MM
615 P09680615 INFEED TABLE ROLLER SHAFT 650 P09680650 CAP SCREW M6-1 X 16
616 P09680616 BALL BEARING 6203-2RS 651 P09680651 MANUAL OIL INJECTOR
619 P09680619 ADJUSTMENT NUT BRACKET 652 P09680652 CAP SCREW M6-1 X 16
620 P09680620 CAP SCREW M10-1.5 X 35 653 P09680653 OIL DISTRIBUTOR
621 P09680621 HEX NUT M10-1.5 654 P09680654 CAP SCREW M5-.8 X 16
622 P09680622 SET SCREW M10-1.5 X 40



-100- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

701

703

706

706707
708

709

710711

712

710

713 714

716

717

718 719

720

721

726727
728

729

733

734

735

736
737

738

739

740

741

742

743

744

747

748

745

745

704
705

703

746

730

731

732

730

750

725 749

724 715

Lower Cutterhead



Model G0968 (Mfd. Since 08/23) -101-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Lower Cutterhead Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
701 P09680701 CUTTERHEAD SADDLE 728 P09680728 CAP SCREW M8-1.25 X 16
703 P09680703 BEARING UPPER HOUSING 729 P09680729 SADDLE TRAY
704 P09680704 LOCK WASHER 12MM 730 P09680730 GUIDE
705 P09680705 CAP SCREW M12-1.75 X 40 731 P09680731 CAP SCREW M10-1.5 X 30
706 P09680706 BALL BEARING 6307Z 732 P09680732 ROLL PIN 5 X 40
707 P09680707 BEARING CAP 733 P09680733 HEX BOLT M20-2.5 X 60
708 P09680708 CAP SCREW M6-1 X 20 734 P09680734 HEX NUT M20-2.5
709 P09680709 GREASE FITTING M6-1 STRAIGHT 735 P09680735 STOP PLATE
710 P09680710 FLAT WASHER 10MM 736 P09680736 LOCK WASHER 6MM
711 P09680711 COMPRESSION SPRING 0.8 X 15.6 X 48 737 P09680737 CAP SCREW M6-1 X 20
712 P09680712 KNOB BOLT M10-1.5 X 65, 6-LOBE, D43 738 P09680738 HEX NUT M10-1.5
713 P09680713 BEARING CAP 739 P09680739 SET SCREW M10-1.5 X 25
714 P09680714 CAP SCREW M6-1 X 20 740 P09680740 FLANGE BOLT M20-2.5 X 60
715 P09680715 KEY 8 X 8 X 40 741 P09680741 PLATE
716 P09680716 BUSHING 35ID X 40OD X 35L 742 P09680742 FLAT WASHER 6MM
717 P09680717 CUTTERHEAD PULLEY 743 P09680743 LOCK WASHER 6MM
718 P09680718 V-BELT A71 744 P09680744 CAP SCREW M6-1 X 16
719 P09680719 BUSHING 10ID X 50OD X 8L 745 P09680745 SHIM 35 X 65.5 X 1
720 P09680720 LOCK WASHER 10MM 746 P09680746 ROLL PIN 8 X 30
721 P09680721 CAP SCREW M10-1.5 X 35 747 P09680747 HEX NUT M10-1.5
724 P09680724 SPIRAL CUTTERHEAD 16" 748 P09680748 SET SCREW M10-1.5 X 40
725 P09680725 INSERT CLAMP 749 P09680749 INSERT INDEXABLE CARBIDE 12 X 30 X 1.5
726 P09680726 HANDLE 750 P09680750 CLAMP SCREW M10-1.5, 24 (LH,RH)
727 P09680727 LOCK WASHER 8MM



-102- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

801

810
811

812
813

814
815816

817
818

819
820

821

820
822
823

825
826

827

828 831

830
832

850
851

852
853

854

856
858

859

860
861 862

863

801
812

813

816

817

818
819
820

821

822

825
823

820

826

827

832

828

834
835 833

830

829

828814
815

864

855

828833

834
835

867
869

868
870

804

803 872

802
803

804

805
806806

807
808

876

877

821

865

813

816

866
818

819
820

814

807 808

821

865

813

816

866

818
819

820

814

807 808

835
834

827

832

828 828

827

832
834

835

806

801

806

801

822

825
823

820

826
822

825
823

820

826

815815

831
830

876
830

829

868 869

868
869

836

839 843

840

844
845

838

846

848
849

847
871

873874

875

841
842

888
887

886

886-2
886-1 886-3

886-4 886-5

Elevation System



Model G0968 (Mfd. Since 08/23) -103-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Elevation System Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
801 P09680801 ELEVATION BLOCK 845 P09680845 SET SCREW M5-.8 X 6
802 P09680802 POINTER (R) 846 P09680846 SENSOR BRACKET
803 P09680803 FLAT WASHER 5MM 847 P09680847 PROXIMITY SENSOR PL05NBS
804 P09680804 PHLP HD SCR M5-.8 X 10 848 P09680848 LOCK WASHER 5MM
805 P09680805 GRADUATED SCALE 849 P09680849 PHLP HD SCR M5-.8 X 170
806 P09680806 GIB 850 P09680850 BRACKET
807 P09680807 SET SCREW M8-1.25 X 55 851 P09680851 BUTTON HD CAP SCR M6-1 X 12
808 P09680808 FLANGE NUT M8-1.25 852 P09680852 PLATE
810 P09680810 LOCK WASHER 12MM 853 P09680853 FLAT HD SCR M6-1 X 12
811 P09680811 CAP SCREW M12-1.75 X 40 854 P09680854 TENSION ADJUSTMENT BRACKET
812 P09680812 ELEVATION NUT 855 P09680855 SET SCREW M8-1.25 X 16
813 P09680813 FIXING BLOCK 856 P09680856 SPACER 12 X 38 X 8
814 P09680814 LOCK WASHER 10MM 858 P09680858 CAP SCREW M12-1.75 X 50
815 P09680815 CAP SCREW M10-1.5 X 50 859 P09680859 SUPPORT BRACKET
816 P09680816 DUST GUARD BELLOW 860 P09680860 BALL BEARING 6002-2RS
817 P09680817 ELEVATION SCREW 861 P09680861 SPROCKET 12T
818 P09680818 KEY 7 X 7 X 25 862 P09680862 SHOULDER BOLT M12-1.75 X 27, 15 X 14
819 P09680819 SPACER 25ID X 38OD X 10L 863 P09680863 ROLLER CHAIN
820 P09680820 THRUST BEARING 2905 864 P09680864 CHAIN LINK
821 P09680821 ELEVATION BRACKET 865 P09680865 ELEVATION NUT
822 P09680822 BEVEL GEAR 24T 866 P09680866 ELEVATION SCREW
823 P09680823 FLAT WASHER 20MM 867 P09680867 SET SCREW M8-1.25 X 10
825 P09680825 HEX NUT M20-2.5 W/4MM HOLE 868 P09680868 LOCK WASHER 12MM
826 P09680826 ROLL PIN 4 X 30 869 P09680869 CAP SCREW M12-1.75 X 40
827 P09680827 BEVEL GEAR 14T 870 P09680870 ROLL PIN 8 X 40
828 P09680828 FLANGE BEARING UCF206 871 P09680871 PHLP HD SCR M3-.5 X 20
829 P09680829 SPROCKET 12T 872 P09680872 POINTER (L)
830 P09680830 CHAIN WHEEL SHAFT 873 P09680873 LOCK WASHER 8MM
831 P09680831 SPROCKET 12/12T 874 P09680874 HEX BOLT M8-1.25 X 25
832 P09680832 ROLL PIN 5 X 45 875 P09680875 COVER
833 P09680833 SET SCREW M8-1.25 X 10 876 P09680876 SPROCKET 12T
834 P09680834 LOCK WASHER 10MM 877 P09680877 SET SCREW M8-1.25 X 10
835 P09680835 HEX BOLT M10-1.5 X 30 886 P09680886 ELEVATION MOTOR 1/2HP 220V 3PH
836 P09680836 GEAR REDUCER LIMING UMW60 886-1 P09680886-1 MOTOR FAN COVER
838 P09680838 SET SCREW M6-1 X 6 886-2 P09680886-2 MOTOR FAN
839 P09680839 SPROCKET 12T 886-3 P09680886-3 MOTOR JUNCTION BOX
840 P09680840 SET SCREW M8-1.25 X 10 886-4 P09680886-4 BALL BEARING 6202ZZ (REAR)
841 P09680841 ROLLER CHAIN 886-5 P09680886-5 BALL BEARING 6203ZZ (FRONT)
842 P09680842 CHAIN LINK 887 P09680887 LOCK WASHER 8MM
843 P09680843 SENSOR RING 888 P09680888 CAP SCREW M8-1.25 X 30
844 P09680844 HANDWHEEL 14B



-104- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

901

902

903
903

904

905
906

907

908

908
909

911
912

912

913

914915

919
921

922
923

924

925

926

927

928

930

931
932

933

935

910

918

936

937

926-2
926-3926-1 926-4 926-5

Lower Cutterhead Drive Unit



Model G0968 (Mfd. Since 08/23) -105-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Lower Cutterhead Drive Unit Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
901 P09680901 MOTOR MOUNTING PLATE 923 P09680923 HEX NUT M16-2
902 P09680902 HINGE SHAFT M10-1.5 924 P09680924 ADJUSTMENT LEVER
903 P09680903 EXT RETAINING RING 30MM 925 P09680925 KNOB M16-2, D39, TAPER
904 P09680904 FLAT WASHER 10MM 926 P09680926 DRIVE MOTOR 10HP 220V 3PH
905 P09680905 LOCK WASHER 10MM 926-1 P09680926-1 MOTOR FAN COVER
906 P09680906 CAP SCREW M10-1.5 X 30 926-2 P09680926-2 MOTOR FAN
907 P09680907 CONNECTING ROD 926-3 P09680926-3 JUNCTION BOX
908 P09680908 EXT RETAINING RING 12MM 926-4 P09680926-4 BALL BEARING 6306ZZ (REAR)
909 P09680909 DOWEL PIN 12 X 51 926-5 P09680926-5 BALL BEARING 6308ZZ (FRONT)
910 P09680910 FORK 927 P09680927 FLAT WASHER 10MM
911 P09680911 DOWEL 12 X 51 928 P09680928 HEX BOLT M10-1.5 X 35
912 P09680912 EXT RETAINING RING 12MM 930 P09680930 MOTOR PULLEY
913 P09680913 ADAPTOR HOUSING 931 P09680931 SPACER 12ID X 50OD X 8L
914 P09680914 CAP SCREW M8-1.25 X 16 932 P09680932 LOCK WASHER 16MM
915 P09680915 ADJUSTMENT BRACKET 933 P09680933 HEX BOLT M12-1.75 X 35
918 P09680918 SET SCREW M8-1.25 X 10 935 P09680935 LOCK WASHER 10MM
919 P09680919 SPACER 12ID X 38OD X 8L 936 P09680936 SPACER 12ID X 38OD X 15L
921 P09680921 ADJUSTABLE HANDLE M12-1.75 X 70, 129L 937 P09680937 KEY 8 X 10 X 75
922 P09680922 LOCK WASHER 16MM



-106- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

1001

1002

1003
1004

1005

1006

1007

1033 1009

1010

1011

10121011
1026

1009

1033

1012

1013

10141015

1016

1009

1008

1017

1018

1023

1030

1032

1025

1024

1019
1032

1031

1029

1028

1019

1034

1034

Outfeed Table

REF PART # DESCRIPTION REF PART # DESCRIPTION
1001 P09681001 OUTFEED TABLE 1016 P09681016 HEX BOLT M10-1.5 X 50
1002 P09681002 OUTLET PLATE 1017 P09681017 SPROCKET 18T
1003 P09681003 LOCK WASHER 10MM 1018 P09681018 SPROCKET 18T
1004 P09681004 CAP SCREW M10-1.5 X 30 1019 P09681019 KEY 8 X 8 X 30
1005 P09681005 LOCK WASHER 10MM 1023 P09681023 CHAIN R50 X 51L
1006 P09681006 CAP SCREW M10-1.5 X 35 1024 P09681024 CHAIN LINK
1007 P09681007 OUTFEED ROLLER 1025 P09681025 OUTFEED ROLLER
1008 P09681008 BEARING HOUSING 1026 P09681026 BUSHING 30ID X 44OD X 72L
1009 P09681009 BALL BEARING 6006-2RS 1028 P09681028 LOCK WASHER 10MM
1010 P09681010 BUSHING 30ID X 44OD X 54L 1029 P09681029 CAP SCREW M10-1.5 X 45
1011 P09681011 BEARING CAP 1030 P09681030 GUIDE RAIL
1012 P09681012 CAP SCREW M6-1 X 16 1031 P09681031 GUIDE RAIL
1013 P09681013 BEARING CAP 1032 P09681032 CAP SCREW M6-1 X 16
1014 P09681014 HEX BOLT M12-1.75 X 18 1033 P09681033 BEARING HOUSING 
1015 P09681015 HEX NUT M10-1.5 1034 P09681034 HEX NUT M30-1.5



Model G0968 (Mfd. Since 08/23) -107-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

1161

1155

1157

1158
1159

1156

1160

1160
1162

1163

1166

1164
1165

1167

1168
1169

1170

1171
1172

1173

1174

1174

1174-1
1174-3

1174-4

1174-21174-5
11401141

1142

1156
1154

1113

1114

1115

1117
1116

1153
1152

1151

1110

1112
1111

1108

1109 1102
1103

1107
1106

1104
1105

1101
1121

1120
1119

1118

1146 1145

1144

1143
1144

1136

1139

1138

1137

1133

1122 1123

1135
1134

1132

1127

11261150
1126

1125

1131

1130
1129

1124

1174-6

Lower Frame



-108- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Lower Frame Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1101 P09681101 MACHINE BED 1140 P09681140 HANDLE
1102 P09681102 HEX NUT M18-2.5 1141 P09681141 LOCK WASHER 8MM
1103 P09681103 HEX BOLT M18-2.5 X 70 1142 P09681142 CAP SCREW M8-1.25 X 16
1104 P09681104 HEX NUT M22-2 1143 P09681143 KNOB BOLT M10-1.5 X 80, 9-LOBE, D61
1105 P09681105 HEX BOLT M22-2 X 55 1144 P09681144 FLAT WASHER 10MM
1106 P09681106 LOCK WASHER 12MM 1145 P09681145 HEX NUT M10-1.5
1107 P09681107 CAP SCREW M12-1.75 X 90 1146 P09681146 HEX NUT M10-1.5
1108 P09681108 GRADUATED SCALE 1150 P09681150 OIL CUP M5-.8
1109 P09681109 PHLP HD SCR M5-.8 X 8 1151 P09681151 BRACKET
1110 P09681110 COVER 1152 P09681152 LOCK WASHER 6MM
1111 P09681111 LOCK WASHER 6MM 1153 P09681153 BUTTON HD CAP SCR M6-1 X 16
1112 P09681112 PHLP HD SCR M6-1 X 12 1154 P09681154 BRACKET
1113 P09681113 LIFTING HANDLE 1155 P09681155 HEX NUT M4-.7
1114 P09681114 LOCK WASHER 12MM 1156 P09681156 BUTTON HD CAP SCR M4-.7 X 12
1115 P09681115 HEX BOLT M12-1.75 X 40 1157 P09681157 LIMIT SWITCH D4NS-1AF
1116 P09681116 DUST PORT 5" 1158 P09681158 BUTTON HD CAP SCR M4-.7 X 30
1117 P09681117 CAP SCREW M6-1 X 20 1159 P09681159 LIMIT SWITCH KEY
1118 P09681118 HEX NUT M27-3 1160 P09681160 LIMIT SWITCH TZ-9211
1119 P09681119 STUD-SE M27-3 X 90, 190 1161 P09681161 BUTTON HD CAP SCR M4-.7 X 30
1120 P09681120 BALL BEARING 6002-2RS 1162 P09681162 OIL CUP 1/8"-28 PT
1121 P09681121 SPROCKET 12T 1163 P09681163 ELECTRICAL PANEL BRACKET
1122 P09681122 LOCK WASHER 12MM 1164 P09681164 LOCK WASHER 8MM
1123 P09681123 STANDOFF-HEX MF M12-1.75 X 20, 115 1165 P09681165 CAP SCREW M8-1.25 X 20
1124 P09681124 HEX NUT M27-3 1166 P09681166 SET SCREW M8-1.25 X 20
1125 P09681125 STUD-SE M27-3 X 70, 170 1167 P09681167 ELECTRICAL CABINET (EMPTY)
1126 P09681126 EXT RETAINING RING 25MM 1168 P09681168 ELECTRICAL DOOR
1127 P09681127 ARM 1169 P09681169 HINGE
1129 P09681129 SPROCKET 12T 1170 P09681170 BUTTON HD CAP SCR M5-.8 X 10
1130 P09681130 BALL BEARING 6203-2RS 1171 P09681171 HEX BOLT M8-1.25 X 20
1131 P09681131 SHOULDER BOLT M12-1.75 X 47, 17 X 12 1172 P09681172 LOCK WASHER 8MM
1132 P09681132 HEX NUT M12-1.75 1173 P09681173 HEX NUT M8-1.25
1133 P09681133 EXTENSION SPRING 3 X 26 X 245 1174 P09681174 UP/DOWN SWITCH BOX
1134 P09681134 CHAIN R50 X 140L 1174-1 P09681174-1 SWITCH BOX
1135 P09681135 CHAIN LINK 1174-2 P09681174-2 PHLP HD SCR M4-.7 X 16
1136 P09681136 CHAIN GUARD 1174-3 P09681174-3 SWITCH BOX COVER
1137 P09681137 FLAT WASHER 10MM 1174-4 P09681174-4 PHLP HD SCR M4-.7 X 16
1138 P09681138 LOCK WASHER 10MM 1174-5 P09681174-5 UP BUTTON TS2-BFG-A (RED)
1139 P09681139 HEX BOLT M10-1.5 X 20 1174-6 P09681174-6 DOWN BUTTON TS2-BFY-A (YELLOW)



Model G0968 (Mfd. Since 08/23) -109-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

1214

1219

1214

1218

1217

1216

1216-1

1216-3

1216-2

1216-6

1216-5

1216-4

1205

1206
1207

1202

12101209

1208 1213

1211
1212

1204
1203

1220

1215
1220

1216-7

Elevation & Limit Switches

REF PART # DESCRIPTION REF PART # DESCRIPTION
1202 P09681202 FRONT SWITCH BRACKET 1215 P09681215 PHLP HD SCR M4-.7 X 12
1203 P09681203 LOCK WASHER 6MM 1216 P09681216 SWITCH BOX ASSEMBLY
1204 P09681204 BUTTON HD CAP SCR M6-1 X 16 1216-1 P09681216-1 SWITCH BOX HOUSING
1205 P09681205 FRONT COVER 1216-2 P09681216-2 PHLP HD SCR M4-.7 X 16
1206 P09681206 LOCK WASHER 6MM 1216-3 P09681216-3 SWITCH BOX COVER
1207 P09681207 BUTTON HD CAP SCR M6-1 X 16 1216-4 P09681216-4 PHLP HD SCR M4-.7 X 16
1208 P09681208 REAR SWITCH BRACKET 1216-5 P09681216-5 CONVEYOR START BUTTON TS2-BFG- A GRN
1209 P09681209 LOCK WASHER 6MM 1216-6 P09681216-6 E-STOP BUTTON TS2-BFR-B
1210 P09681210 BUTTON HD CAP SCR M6-1 X 16 1216-7 P09681216-7 CONVEYOR STOP BUTTON XB7-ES542 RED
1211 P09681211 REAR COVER 1217 P09681217 PHLP HD SCR M5-.8 X 8
1212 P09681212 LOCK WASHER 6MM 1218 P09681218 LOCK WASHER 5MM
1213 P09681213 BUTTON HD CAP SCR M6-1 X 16 1219 P09681219 PHLP HD SCR M4-.7 X 25
1214 P09681214 LIMIT SWITCH TZ-8104 1220 P09681220 LOCK WASHER 5MM



-110- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

1301

1302

1303

1304

1305

1306

1307

1308

1310
1311

1309

1312

1313

1314

Control Panel

REF PART # DESCRIPTION REF PART # DESCRIPTION
1301 P09681301 CONTROL BOX 1308 P09681308 DIGITAL CONTROLLER ETEK CH-525
1302 P09681302 CAP SCREW M6-1 X 20 1309 P09681309 UPPER MOTOR AMP METER BE-72 50/5A
1303 P09681303 LOCK WASHER 6MM 1310 P09681310 BUTTON YW1L-MF2E10Q0G (GREEN)
1304 P09681304 CONTROL BOX FACEPLATE 1311 P09681311 BUTTON YW1B-M1E01R (RED)
1305 P09681305 PHLP HD SCR M4-.7 X 8 1312 P09681312 WARNING LIGHT TPWF5-21G
1306 P09681306 POWER BUTTON YW1L-M2E10Q0Y YELLOW 1313 P09681313 PHLP HD SCR M4-.7 X 4
1307 P09681307 E-STOP BUTTON YW4B-V4E01R 1314 P09681314 LOWER MOTOR AMP METER TA HSING BE-72



Model G0968 (Mfd. Since 08/23) -111-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

1350

1351

1352

1353 1354
1355 1356

1357

1358 1359 1360 1361

1361

1362

1363

Accessories

REF PART # DESCRIPTION REF PART # DESCRIPTION
1350 P09681350 TOOLBOX (EMPTY 1357 P09681357 HEX WRENCH SET
1351 P09681351 LEVELING PAD 1358 P09681358 ADJUSTABLE WRENCH 12"
1352 P09681352 T-HANDLE WRENCH 5MM 1359 P09681359 OPEN-END WRENCH 12/14MM
1353 P09681353 INDEXABLE INSERT 1360 P09681360 OPEN-END WRENCH 19/21MM
1354 P09681354 INSERT CLAMP 1361 P09681361 BLOCK GAUGE
1355 P09681355 CLAMP SCREWS 1362 P09681362 HEX BOLT M18-2.5 X 70
1356 P09681356 OIL BOTTLE 1363 P09681363 HEX NUT M18-2.5
1357 P09681357 HEX WRENCH SET



-112- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

6000
220/380V ~

2 11 12 26 27 28 291 11 12 U2 V2 W2 Z2 X2 Y2 U4 V4 W4R S T E

U1 V1 W1 Z1 X1 Y1
Z1 X1 Y1 U3 V3 W3

3332

1405

1407

1408

1409

1410 1411

1412

1413

1414

1415 1416

1417

1418
1419

1420

1421

1431 14321433

1422

A1 A1 A2 A2 R3 1 3 4 5 6 7 8 9 9 0 11 12 48 49 29 291 292 0 2 60 U1 V1 W1 Z1 X1 Y1 U3 V3 W3

1434

1435

K

L

Primary 50A
Conductor
Throught 2T

K

L

Primary 50A
Conductor
Throught 2T

1413X
1417X

3332

1419X

(460V Conversion)

1436

Electrical Panel

REF PART # DESCRIPTION REF PART # DESCRIPTION
1405 P09681405 CIRCUIT BREAKER FUJI BW100EAG-3P100A 1417X P09681417X OL RELAY SHINLIN MR-32S-18 13-18A
1407 P09681407 CURRENT TRANSFORMER TA HSING 50/5A 1418 P09681418 MAGNETIC CONTACTOR TECO CU-11
1408 P09681408 CURRENT TRANSFORMER TA HSING 50/5A 1419 P09681419 CIRCUIT BREAKER SHIHLIN MR-32S-10
1409 P09681409 TRANSFORMER LCE JHC-068 1419X P09681419X OL RELAY SHINLIN MR-32S-4 2.5-4A
1410 P09681410 MAGNETIC CONTACTOR TECO CU-22 1420 P09681420 MAGNETIC CONTACTOR TECO CU-11
1411 P09681411 MAGNETIC CONTACTOR TECO CU-22 1421 P09681421 MAGNETIC CONTACTOR TECO CU-11
1412 P09681412 MAGNETIC CONTACTOR TECO CU-18 1422 P09681422 CIRCUIT BREAKER SENO BHA-1P6A
1413 P09681413 CIRCUIT BREAKER SHIHLIN MR-65R-50 1431 P09681431 TIMER (TOP) ANV TRD-N
1413X P09681413X OL RELAY SHINLIN MR-65R-32 23-32A 1432 P09681432 TIMER (BOTTOM) ANV TRD-N
1414 P09681414 MAGNETIC CONTACTOR TECO CU-18 1433 P09681433 POWER RELAY IDEC RR2PU
1415 P09681415 MAGNETIC CONTACTOR TECO CU-18 1434 P09681434 TERMINAL BAR 36P
1416 P09681416 MAGNETIC CONTACTOR TECO CU-16 1435 P09681435 TERMINAL BAR 22P
1417 P09681417 CIRCUIT BREAKER SHIHLIN MR-32S-32 1436 P09681436 MASTER POWER SWITCH FUJI BZ6N10D



Model G0968 (Mfd. Since 08/23) -113-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Labels & Cosmetics (Front)

G0968

REFER TO
OWNER’S MANUAL
FOR OIL TYPE AND

AMOUNT.

CHECK OIL
LEVEL BEFORE USING!

 1. Ensure table is clear of dust/chips before 
feeding workpiece.

 2. Rough-saw workpiece when necessary to 
ensure it is stable for feeding/cutting 
operations. 

 3. Verify workpiece is free of nails, staples, 
tramp metal, embedded gravel, etc., that 
could damage cutters .

 4. If feed belt stops and workpiece is 
jammed, lower table shut 
down/disconnect machine before 
removing workpiece. 

 5. Regularly clean feed rollers, and keep 
gap between tables and feed rollers clear.

OPERATION TIPS

• Set feed belt at "0" for normal planing 
operations. 

• If belt slips on workpiece, adjust belt 
pressure downward no more than 0.5mm

 at a time. 
• Heavy use of downward belt pressure will 

accelerate wear of feed belt components.

FEED BELT PRESSURE

INJURY HAZARD!
To reduce the risk of serious personal 
injury, do not remove this cover while the 
machine is running or connected to power. 
Always disconnect power before servicing.

Remove rust-preventing 
plastic film from upper 
and lower cutterheads 
prior to connecting 
machine to power. Refer 
to owner’s manual for 
more details. 

HEADSTOCK HEIGHT
ADJUSTMENT

• 1–2 Pumps daily.
• Use Grizzly T26685 Machine Oil or ISO
 32 equivalent hydraulic oil.
• To operate pump, pull knob out, then
 release it. DO NOT force inward.
• Clean/replace suction filter annually or
 sooner, if clogged.

ONE-SHOT OILER

After power connection, if 
motor rotates in wrong 
direction or electrical 
controls are backwards, 
switch any two hot wires 
at power source terminals. 

This machine is prewired for 230V 
operation. To operate at 460V, 
follow critical voltage conversion 
instructions in the user manual 
included with this machine. 
Failure to follow these instructions 
will damage the machine and void 
the warranty!

230 VOLT
230V

3-Phase
Only

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!
DISCONNECT 
POWER BEFORE 
ADJUSTMENTS, 
MAINTENANCE, OR 
SERVICE.

WARNING!
INJURY HAZARD!

To reduce risk of short- 
and long-term injury, 
wear safety glasses, 
hearing protection, and 
a respirator when using 
this machine.

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

Do not insert more than 
one board at a time. Stock 
may be ejected at a high 
rate of speed from this 
machine.

KICKBACK HAZARD!

DO NOT adjust headstock alignment 
unless headstock is out of square with 
table. Unnecessary adjustments will 
cause misalignment, decrease cutting 
accuracy, and cause leadscrews to bind. 
See owner’s manual for details.

NOTICE

Specifications

MODEL G0968
16" DOUBLE-SIDED PLANER w/SPIRAL CUTTERHEADS

To reduce risk of serious personal injury when using this machine:

Mfd. for Grizzly in Taiwan

Date

S/N

WARNING!
Power Requirement: 230V/460V, 3-Ph, 60 Hz
Full-Load Current Rating at 230V: 72.8A
Full-Load Current Rating at 460V: 36.5A
Cutterheads: Spiral w/Indexable Inserts
Number of Cutter Rows/Inserts: 6/60
Cutter Insert Size: 30 x 12 x 1.5mm
Cutterhead Speed: 5000 RPM
Max. Depth of Cut (Full Width): 5/32"
Max. Depth of Cut (6" Board): 1/4"
Min. Stock Dim.: 9-7/8"L x 2"W x 5/16"H
Max. Cutting Dim.: 15-3/4"W x 7-7/8"H
Weight: 4233 lbs.

 1.  Read and understand owner’s manual before operating.
 2. Always wear approved safety glasses, hearing protection, 

and respirator.
 3. Disconnect power before changing indexable inserts, 

removing parts, or doing maintenance, service or 
adjustments.

 4. Properly ground machine—connect to permanently grounded 
metal wiring system or an equipment-grounding conductor.

 5. Do not wear loose clothing, gloves, jewelry, or other items 
that can get entangled. Tie back long hair and roll up long 
sleeves.

 6. Ensure machine is correctly set up before starting.
 7. Do not plane two boards of varying thickness at the same 

time.
 8. Never cut deeper than 5/32" per cutterhead on a single pass.
 9. Never plane material smaller than 9-7/8" long, 2" wide, or 

5/16" thick.

10. Do not allow hands or clothing to get pulled into cutting area 
while feeding workpiece.

11. Be aware of "kickback" hazards and how to prevent them
 12. Stand clear of board ends during cutting operation.
 13. Do not plane boards with cracks, loose knots, or other 

defects. 
 14. Indexable inserts are sharp! Use extreme caution when 

changing/adjusting.
 15. Never reach into cutting area while machine is running.
 16. Keep fingers clear of pinch point between stock and table.
 17. Do not operate without guards and covers in place, and 

dust-collection hoses connected to dust ports.
 18. Do not operate when tired or under influence of drugs or 

alcohol.
 19. Do not expose to rain or use in wet locations.
 20. Prevent unauthorized use by children or untrained users; 

restrict access or disable machine when unattended.

DISCONNECT 
POWER BEFORE 
ADJUSTMENTS, 
MAINTENANCE, OR 
SERVICE.

1501

1504

1505

1506

1507

1508

1509

1510

1511

1512

1513
1514

15151516

1517

1518

15191520

1521

1522

1523

1524

FEED RATE DIAL

1502

NOTICE
Variable Frequency Drive (VFD) is 
programmed at factory. DO NOT use 
control module to adjust feed rate 
settings. Doing so may cause equip-
ment damage and void warranty.    

1503

REF PART # DESCRIPTION REF PART # DESCRIPTION
1501 P09681501 ELECTRICITY LABEL 1513 P09681513 ONE-SHOT OILER LABEL
1502 P09681502 FEED RATE DIAL LABEL 1514 P09681514 ELECTRICITY LABEL
1503 P09681503 NOTICE LABEL 1515 P09681515 ELECTRICITY LABEL
1504 P09681504 CONVERSION CHART LABEL 1516 P09681516 HEADSTOCK HEIGHT ADJ LABEL
1505 P09681505 FEED ONLY ONE LABEL 1517 P09681517 NOTICE LABEL
1506 P09681506 NOTICE HANG TAG 1518 P09681518 230V 3-PHASE ONLY LABEL
1507 P09681507 STOP OIL FILL TAG 1519 P09681519 DISCONNECT HARDWIRED LABEL
1508 P09681508 MODEL NUMBER 1520 P09681520 230V PREWIRED LABEL
1509 P09681509 OPERATION TIPS LABEL 1521 P09681521 3-PHASE CONNECTION HANG TAG
1510 P09681510 MACHINE ID LABEL 1522 P09681522 ELECTRICITY LABEL
1511 P09681511 COMBO WARNING LABEL 1523 P09681523 INJURY HAZARD LABEL
1512 P09681512 COMBO WARNING LABEL 1524 P09681524 FEED BELT PRESSURE LABEL



-114- Model G0968 (Mfd. Since 08/23)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Labels & Cosmetics (Rear)

INJURY HAZARD!
Do not stand or allow anyone else to stand 
directly behind this machine during 
operation. A potential exists for stock to be 
ejected from this machine with significant 
force, causing serious personal injury.

Headstock Height
Adjustment

AMPUTATION
HAZARD!

Keep hands away 
from moving 
cutterhead!

• DISCONNECT POWER before removing this
 cover to lubricate chip breaker!
• Once a month, place 1–3 drops of oil into the
 hole above each segment.
• Use T23963 Machine Oil or ISO 32 equivalent.

CHIP BREAKER ACCESS COVER

grizzly.com
EMERGENCY 
STOP BUTTON

1601

1602

1603

1604

16051606

1607

1608

1609

1604

AMPUTATION
HAZARD!

Keep hands away 
from moving 
cutterhead!

REF PART # DESCRIPTION REF PART # DESCRIPTION
1601 P09681601 ELECTRICITY LABEL 1606 P09681606 HEADSTOCK HEIGHT ADJ LABEL
1602 P09681602 ELECTRICITY LABEL 1607 P09681607 INJURY HAZARD LABEL
1603 P09681603 E-STOP BUTTON LABEL 1608 P09681608 GRIZZLY.COM LABEL
1604 P09681604 AMPUTATION LABEL 1609 P09681609 CHIP BREAKER ACCESS COVER LABEL
1605 P09681605 ELECTRICITY LABEL



Model G0968 (Mfd. Since 08/23) -115-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Labels & Cosmetics (Side)

grizzly.com

DISCONNECT 
POWER BEFORE 
ADJUSTMENTS, 
MAINTENANCE, OR 
SERVICE.

Lubrication Table

1 Pump 200 hrs.Feed Belt Bearings, Slideways Grizzly #T26419 or NLGI#2 equivalent grease

Component TypeCapacity Interval

1 Pump 1200 hrs.Elevation Screw Bearings Grizzly #T26419 or NLGI#2 equivalent grease
1 Pump 1500 hrs.Table Roller Bearings Grizzly #T26419 or NLGI#2 equivalent grease

Full Cup 700 hrs.Infeed Table Slideways Grizzly #T23962 or ISO 68 equivalent oil

Full Cup 200 hrs.Elevation Slideways Grizzly #T23962 or ISO 68 equivalent oil

Full Cup 200 hrs.Chipbreaker/Pressure Bar Grizzly #T23962 or ISO 68 equivalent oil
1–3 Drops 200 hrs.Chipbreaker (9 Holes) Grizzly #T26685 or ISO 32 equivalent oil

Light Coat DailyChain Drive Grizzly #T26419 or NLGI#2 equivalent grease

52 oz. DailyAutomatic Oiler Reservoir Grizzly #T26685 or ISO 32 equivalent oil
22 oz. DailyOne-Shot Oiler Reservoir Grizzly #T26685 or ISO 32 equivalent oil

74 oz. YearlyFeed System Gearbox Grizzly #T28042 or ISO 320 equivalent oil
17 oz. YearlyElevation Gearbox Grizzly #T28042 or ISO 320 equivalent oil

Cutterhead Bearings 2 Pumps 700 hrs. Grizzly #T26419 or NLGI#2 equivalent grease

INJURY HAZARD!
Do not open door 
while machine is 
connected to power 
or cutterheads are in 
motion.

INFEED TABLE OFFSET
(BOTTOM CUTTING DEPTH)

•  Lubricate with NLGI#2 every 200 hours.

CHAIN LUBRICATION

•  DO NOT overtighten.
•  Proper belt deflection is 3/8".

BELT TENSION LEVER

3/8"

• Use Grizzly T26685 Machine Oil or ISO 
32 equivalent hydraulic oil.

• Make sure oil level remains between
 high and low marks on tank. 
• To adjust oiler flow, remove plastic 

cap and loosen set screw, then while 
holding indicator stick, adjust knurled 
knob as needed.

AUTOMATIC OILER

1701

1702
1703 1704

1705

1706

1707
1708

17091710

REF PART # DESCRIPTION REF PART # DESCRIPTION
1701 P09681701 ELECTRICITY LABEL 1706 P09681706 GRIZZLY.COM LABEL
1702 P09681702 DO NOT OPEN DOOR 1707 P09681707 CHAIN LUBRICATION LABEL
1703 P09681703 DISCONNECT HARDWIRED LABEL 1708 P09681708 AUTOMATIC OILER LABEL
1704 P09681704 LUBRICATION TABLE LABEL 1709 P09681709 BELT TENSION LEVER LABEL
1705 P09681705 GRIZZLY NAMEPLATE-LARGE 1710 P09681710 INFEED TABLE OFFSET LABEL


